UC Irvine
UC Irvine Electronic Theses and Dissertations

Title

Energy optimization of secondary treatment in WRRFs via off-gas and respirometric
measurements

Permalink
https://escholarship.org/uc/item/4352m7rl|
Author

pasini, federico

Publication Date
2019

Peer reviewed|Thesis/dissertation

eScholarship.org Powered by the California Diqital Library

University of California


https://escholarship.org/uc/item/4352m7r1
https://escholarship.org
http://www.cdlib.org/

UNIVERSITY OF CALIFORNIA,
IRVINE

Energy optimization of secondary treatment in WRRFs via off-gas and respirometric
measurements

DISSERTATION

submitted in partial satisfaction of the requirements
for the degree of

DOCTOR OF PHILOSOPHY
[...]
bulking, poor settling, and microbial growth inhibition (Amand, 2011).

Over the diurnal cycle, the DO concentration in all compartments of a secondary reactor
tends to vary in response to process loading (Leu et al. 2009) and seasonal periods (Libra et al.
2005). As the process loading increases, the biomass oxygen uptake rate (OUR, mg It h')
increases, for reactors that are not air limited. Respirometry is commonly adopted to measure OUR
for a wide range of DO concentration. However, in the classic testing methodology, days are
required to exhaust the organic load. This provides insightful results about the biomass’s
characteristic yet it offers partially spendable information for process control. Thus, continuous

monitoring of OUR was introduced through off-line procedures based on steady-state calculations

95



(Beccari et al. 2002) as well as in-situ real-time measurements for process control ((Andreottola
et al. 2007); (Baeza, Gabriel, and Lafuente 2002); (Sin and Vanrolleghem 2004)). Alternatively,
off-gas analysis could be adopted to quantify OUR under varying conditions independently from
DO concentration (ASCE 1996). This is achieved applying an oxygen mass balance to the control
volume defined by the hood area times the tank depth, allowing to evaluate OUR despite the degree

of loading conditions during the test.

Several options were developed to implement advanced DO control based on process state
variables such as ammonia, combining feedback and feed-forward algorithms or using fuzzy logic
((Chotkowski, Brdys, and Konarczak 2005); (Baroni et al. 2006); (Yinl and and Michael K.
Stenstrom 1996); (Regmi et al. 2014)). Ayesa (2006) highlighted the value of automated
instrumentation and control at WRRFs to improve process design and operations. DO control
strategies, which are typically associated with limited predictive capability, can be complemented
with model-based prediction of DO, resulting in improved aeration efficiency, process stability
and effluent quality, extending the operational life of the equipment and overall yielding to
significant savings for cost of energy. ((Amand et al. 2011); (Rieger et al. 2012); (Pittoors, Guo,

and Van Hulle 2014); (Aymerich et al. 2015)).

Trillo, Jenkins et al. (2004) developed a feedforward DO control strategy based on real-
time off-gas analysis where the results were used to calculate the change in air flow. More, the
profiles of oxygen demand for carbon and ammonia oxidization over the tank length were obtained
by Schuchardt et al. (2007) through real-time off-gas analysis. (Amerlinck et al. 2016) applied off-
gas monitoring to characterize process dynamics and applied the data to improve the aeration
model accuracy for DO concentration. Sahlmann et al. (2004) and Thunberg, Sundin, and Carlsson

(2009) investigated a cascade controller and a strategy to redistribute air flow by setpoint

96



differentiations to match oxygen demand and minimise sludge stabilization. Additional insights
were offered by Yoo and Kim (2009) where auto-tuning PID controls for DO setpoints were
implemented based on off-gas and respirometric measurements, showing potential energy savings

and increased treatment stability.

Nonetheless, the risk-adverse nature of WRRF management to avoid liability for non-
compliance to discharge limits is still hindering the application of advanced automated aeration
control (Olsson, 2012), despite most aeration systems are currently unable to effectively adapt air

supply to varying oxygen requirements (Pittoors, Guo, and Van Hulle 2014).

Thus, the extended investigation of the relationship between the oxygen transfer and
demand from microorganisms would offer a representative description of the aeration process
varying conditions. Time-series analysis of specific respirometric rates and biomass kinetic
coefficients such as half-saturation constant and decay rate (Sin and Vanrolleghem 2006) can
support process diagnostics, modelling and control allowing the quantification of optimized sludge
recycle rates (Stenstrom and Andrews, 1979), of aerobic storage (Goel et al. 1999) of the rates of
simultaneous uptake and growth of heterotrophic and autotrophic biomass (Beccari et al. 2002);
(Marsili-Libelli and Tabani 2002)), nitrification ((Guisasola et al. 2005); (Puig et al. 2005)), of the
rate of denitrification (Third, Burnett, and Cord-Ruwisch 2003) and of the rate of endogenous

respiration (Koch et al. 2000).

Moreover, as the fractionation of organic load varies with time and position along the
aeration tank, different contributions to the total oxygen uptake for carbon oxidation and
nitrification are expected (Ohashi et al. 1995, Hu et al. 2009). Many authors have reported a wide
range of half-saturation DO coefficients for Monod kinetic forms for AOB and NOB, yet the

results were often dependent on the test conditions (pure or mixed cultures, pH, DO, ammonia

97



concentration, MCRT, etc.) ((Stenstrom and Poduska 1980); (HU et al. 2009)). Furthermore, the
measurement of DO in water should be carefully scrutinized, since different DO sensors are
associated with different time constants and error, especially at the lowest range ((Philichi and

Stenstrom 1989); (Baquero-Rodriguez et al. 2018); (Y. Jiang et al. 2018)).

Recent studies showed how high nitrification rates could be achieved at low DO when the
biomass MCRT is adequate to prevent nitifiers bacteria washout (Jubany et al. 2009)). Therefore,
nitrification rate can be manipulated in case long MRCT and low DO are maintained for adequate
time, the autotrophic yield would be higher than of heterotrophic, as faster substrate uptake and
lower decay rate for autotrophic bacteria would be resulting (HU et al. 2009). Moreover, as oxygen
uptake for nitrogen and carbon is spatially distributed inside the floc volume, low dissolved oxygen
concentration would result in a concentration gradient decreasing towards the centre of the floc,
where anoxic micro-zones are created (Stenstrom and Poduska 1980). Operating at such conditions
may led to the successful development of SND processes or different pathways of nitrogen
utilization (partial nitrification) ((Pochana, Keller, and Lant 1999); (Holman and Wareham 2005);

(Fan et al. 2017h)).

In this study, two WWRFs with anoxic/aerobic secondary treatment layout and different
loading conditions (single feed, step-feed) were investigated through automated real-time
monitoring of respirometric rates for carbon oxidation and nitrification as well as aeration
efficiency indicators. An automated apparatus allowed to perform a multi-parameter analysis of
process and operating conditions to quantify time and space variability and highlight optimal
conditions. A methodology to diagnostic criticalities and to evaluate optimization strategies in
secondary treatment was developed. Finally, potential limitations or bias of the results collected

during test are discussed.

98



4.3 Materials and methods

4.3.1 Oxygen requirements in secondary treatment

Oxygen requirements is secondary treatment were derived by stoichiometric calculations
based on water quality (soluble COD, ammonia). Samples were collected for each aerobic section,
thus the spatial mapping of contaminants concentration allowed to create a profile of oxygen
requirements for carbon oxidation and nitrification along the tank length. The coefficient applied
to quantify the fractionation of carbonaceous load were: 1 mg DO per mg sCOD?, 0.33
sCOD/bCOD, 0.45 rbCOD/sCOD. Oxygen requirements for nitrification was calculated adopting

the following coefficients: 4.57 mg DO per mg NH3-N.,

4.3.2 Power demand calculation:

The blowers operating conditions were analysed to quantify the variations in power
demand and highlight optimal process conditions (i.e., max aeration efficiency). Power demand
for aeration was derived from off-gas measurements for WRRF#1 and #2 and additionally
measured via power metering at WRRF#2. The mechanical power (break horsepower) demand

was derived from the adiabatic formula shown in (eq.1) based on off-gas test results.

wRT. 0.283
)

P, = Eq.1
Y 29.7ne"\p, (Eq.1)

99



Where:

Pw is the power required for each blower (kW);

w is the weight of air flow expressed in kg O2/h (kg/s);
R is gas constant for air (8.314 kJ/k mol K);

T1 is the absolute inlet temperature;

p1 is absolute inlet pressure, p2 is absolute outlet pressure, depending on aeration system and

diffusers submergence;
n is a constant equal to 0.283 for air;

e is the blower mechanical efficiency ( <1).

Shown in eq.1 it is possible to highlight how temperature, mass of oxygen transferred,
pressure and mechanical efficiency are the variables affecting the continuous calculation of power
demand from off-gas measurements. Whereas pressure for inlet and outlet can be assumed constant
for the tested conditions and the effect of temperature is partially accounted for by the
standardization of off-gas results (i.e, OTE% vs aSOTE%), little attention is generally dedicated
to the understanding variation of mechanical efficiency. Because many blowers are operated at
constant pressure, variations in the air flow rate for daily load fluctuations are adjusted through
variations in the rotation and/or the adjustment of the air inlet/outlet section. This may likely result
in variable efficiency over the day, whereas constant mechanical efficiency is generally considered
in the calculations. Hence, the data series obtained from power metering were used to calibrate the

adiabatic formula and evaluate optimal operating conditions for the blowers.

100



4.3.3 Test conduct:

Two different facilities treating municipal wastewater were investigated in Southern
California. Large and medium plant sizes as well as different plant configuration were selected to
cover a wide range of operating conditions and investigate criticalities/singularities due to the

conduct of the test at site-specific conditions.

WRRF#1 served a population of approximately 1 million people treating an average influent flow
rate of 3.8x10° m® d* (100MGD). The secondary treatment was divided in 5 parallel aeration tanks,
while every unit was operated as a 4-pass step-feed where 50%,30% and 20% of influent were
distributed along passes 1 — 3. Each pass was divided with alternating anoxic and aerobic zones
(Fig. 4.1a) and biomass was operated with MCRT an average of 16 days. The density of fine
bubbles diffusers in each section decreased along the tank, while air was delivered from the same
group of blowers for both headers pipe to the tested tank, controlled with a scheduled air flow rate
control. WRRF#2 is designed for a maximum capacity of 6.1x10% m®d (16.3MGD) but currently
operated at approximately 3.4x10° m3 d* (9 MGD). The liquid treatment section consisted of
preliminary screening and grit removal, primary clarification, secondary treatment by aeration
basins and clarification. Secondary treatment is operated in the pre-denitrification — nitrification
configuration for nutrient removal with a MCRT of 18 days. Secondary tank total volume of is
divided in 3 anoxic and 3 aerobic sections. Air is supplied to the aeration tank by the equal blowers
(500HP) with 60%, 35% and 5% air distribution for the first, second and third section respectively.
The solids removed were directed to a different facility for thickening, anaerobic digestion, and
dewatering. The utility recovers energy through a combination of a biogas powered microturbine,

solar panels, and battery energy storage.

101



4.3.4 Experimental setup:

The experimental setup consisted of off-gas test apparatus and respirometer. A system of
valves allowed to capture samples from multiple points with a single set of sensors. Two hoods
were deployed at different points of the aeration tank to capture off-gas for a minimum of 8 hours
of sampling periods. The hoods were equipped with dissolved oxygen sensor and piping system to
sample mixed liquor at the depth of about 1 meter below the off-gas sampling point. While off-
gas was collected from the hoods, mixed liquor was sampled to fill a batch reactor where
respirometric test were performed. The sampling system was fully automatic and data was logged
on-site and sent to a cloud based databased through the PLC controller. Following is a detailed

description of the components and methodologies adopted.

WRRF#1 - Step feed

#6
7, ’_'<

30% Qin 20% Qin

AFR 3 AFR 4
WRRF#2 - Single feed

Figure 4.1a — Secondary tanks layout for WRRF#1 and WRRF#2. Sampling positions for off-gas

and respirometric measurements are numbered along the tank length highlighted in the box.

102



Peristaltic pump DO sensar
i 8 Intermittent aeration based on DO
Fway Fway setpoint
valverd 1 L LI | [
= 2 s [als, x s Iw
5 - Lol oage
2 1t AT YL
. I 1
Inl_zrmntzm: o= Sample line 1 E‘ 15 + .u*.l“*'b. ** I, Il'. *I'
aiir supply Eg{ RV IR NN YEY
: [ a WrhiLe by
| W
Sample line 2 E 1 ! ‘.I‘. 'II t k) '
s — |' 0 proifilie for D prafile for
|
Ht rervinhibiting conditions  ATU addition
valveR2 Pumpiil Pumpii2 o 4' T T
o 2 4 g 8 10
Time [fmin]
m
F-way F-way w4 |
wahve#2 vahme#l
off-gas out mw -
Sample line 1 ﬁ
Malsture 51—
oy i
#nd €0, i Sample line 2 = 2 -

remaval

2 4
Air flux [m? (h m#)]

Figures 4.1b, 4.1c — (upper) Respirometer layout is shown. The batch of mixed liquor (2.2 I) was
sampled and OUR calculations were performed by intermittent aeration provided by a DO setpoint
control. OUR was measured for non-inhibited (carbon + ammonia) and inhibited conditions for
nitrification by ATU addition (only carbon). (lower) Off-gas apparatus is shown, composed of air

flow meter, 02% sensor, sample conditioning and valves system to select off-gas and fresh air.

103



4.3.5 Respirometer:

The respirometric equipment (Fig. 4.1b) was fully automated and the control strategy
designed to minimize lag time between samples and ensure repeatability of the test (volume of the
sample, mixing conditions, etc.). In particular, the procedure for each set of measurements was
composed: mixed liquor sampling, alternating non-aerated mixing and aerated mixing, waste. A
set of centrifugal pumps allowed to collect a volume of 2.2 liters of mixed liquor in correspondence
to the off-gas sampling location. The consistent sampling volume was ensured by the control
strategy based on a timer coupled with level sensor in the batch reactor and overflow system in
case of overfilling. Once the batch reactor was filled to the design volume, the 3-way valves system
was switched to create a closed loop with reactor and the centrifugal pumps, so to recirculate the
sample. The inlet and outlet points of the recirculation line were designed to avoid turbulent surface
conditions (not to favor oxygen transfer from atmospheric air) and mixing through recirculation
was provided until the DO level reached the low setpoint (approximately 1 mg/l of DO). The
dissolved oxygen was measured by a membrane DO sensor fixed in inclined position in the reactor
to prevent bubbles build up on the membrane and situated to avoid dead mixing zones or flow
shortcuts due to recirculation. At this point, the mixed liquor was aerated through a porous stone
fed by a low flow rate air blower. As the DO concentration reach the high setpoint, the aeration
was switched off by the controller. At this time, the decreasing slope of DO concentration (eq.4)
was recorded until DO reached the low setpoint to measure oxygen demand for carbon and
ammonia oxidation (OURTot). The OUR measurement was performed for 3 cycles (cycle: air on,
air off) providing triplicate calculations for averaging. A dedicated part of the control loop was

here implemented to prevent over-aeration and minimize the length of the measurement cycle as

104



well as maintain the sample constantly within the low and high dissolved oxygen setpoint. The
concomitant effect of the DO sensors technology, the mixing provided by the recirculation pumps
and aeration control strategy allowed to track DO variations with adequate resolution. Once 3 valid